ASSEMBLY INSTRUCTIONS FOR 45M WALL MOUNT, CAT. NO. 8239

The following components are contained in this package:

Quantity ltem Part nuimber
1 ea. Mount, Rear #10-52010
1 ea. Mount, Forward #10-52015
1 ea. Brace, Wall Mount, Left side #10-52007-01
1 ea. Brace, Wall Mount, Right side  #10-52007-02
9 ea, Screw, Mach. 1/4-20x 7/8" #527-28-32-01
8 ea. Tee Nuts, 1/4-20x 3/4" #546-40-15
2 ea. Screw, Mach. #8-32x 1/2" #521-16-02-01
2 ea. Locknuts, #8-32 #546-55-06

1. Procure 3/4" thick plywood from a lumberyard or hardware store and cut into two pieces to the sizes shown
on page 2.

2. Accurately Iocate, drill and counterbore the holes on both pieces.
3. Install the Tee nuts into the counterbored sides of each panel: two in the upper and six in the lower.

4. Assemble the two braces onto the lower plywood panel using six 1/4-20x 7/8" screws. Space the braces
so that the enlarger and baseboard fit properly between them, then tighten the screws.

5. With the braces attached, secure the lower plywood panel onto the wall as illustrated in the drawing.
6. Mount the enlarger onto the braces by first removing the four 1/4-20 screws securing the baseboard support
arms to the enlarger, then placing the enlarger and support arms onto the brackets. Align the four holes

of the brackets with those on the enlarger base. Secure in place using the four 1/4-20 screws.

7. Attach the forward mount to the top of the enlarger frame using the two 8-32x 1/2* machine screws and
locknuts. Join this with the rear mount using a 1/4-20x 7/8" screw.

8. From the illustration, determine the proper placement of the upper plywood panel and securely fasten it to
the wall,

9. Position and secure the rear mount to the mounting holes of the upper panel using two 1/4-20x 7/8" machine
SCrews.

590-62-54
Page 1 of 2



~,

7(‘_) lb\_jl(.ﬁli /
Va-20 /8

4 v
_fﬂjky@mgﬁﬁ»an'ﬁ3
/h/‘v"'b:_x’ rit, lorwmardd

"
/

o ‘J l ~—(2) S\(._mw
S 8-3 f/.a
' 1o

/Lna

/‘/]\r”"/ F_}Tf}mé

\“@DQdmd:
8-32.
/=~ (@)Screw
" Ve 2047[8
" ~Wall Meurit
| i _.{:ﬁr“r‘:rt:f@) LQ}C"{‘ -
Note: Wall Mount

Drill (Q) holes, /65?@
+thry & clbore ’“!@c)f V”/ffm
“deap on rear cde s p/ s woed!
e poards ot locatione marked
&rﬁwﬂzi (O)@ fwﬁfm&
tha o f’ & L, D Iz from the reoc 590-62-54

Qs ahoign above Page 2 of 2

- Brace, Right

fn



